


SECTION 1 - FRAME

Fipgure 1-1  Frame

®d




OECTION 1 - FRAMF

PART
CITEM NUMBER DESCRIPTION 8-Speed
Figure 1-1
FRAME
1 110648 Frame.............. e e et s e et 1
2 900063 Carriage Bolt 3/8-16 Tee i e e T 3
3 915113 Eslok Nut 3/8-16.. ... .ttt 3
4 908032 Bolt 3/8-16 x 3/U. ...ttt et 4y
5 920083 Lockwasher 3/8.......... e e h e b et e b e y




SECTION 3 - 8-SPEED TRANSMISSTON

LUBRICANT SAE 90 GL-8 2 QTS.
No Perlodlc Change Req’d.

Figure 3-1

Mechanical Transmission - 8-Speed

LRRY

S e



b}

Py

SLCTTON 3 - 8-SPEED TRANSMISSION

PART L
1TEM NUMBER DESCRIPTION 8-Speed
Figure 3-1
MECHANICAL TRANSMISSION - 8-SPEED
110996 Assembly 8-Speed Transmission 300-Series Only. 1
110995 Assembly 8-Speed Transmission 400-Series Only. 1
1 111204 Case-Trans. RH 300-Series Onlyl...c.veveenenn.. 1
111200 Case-Trans. RH U400-Series Only......oeeeeeunn.. 1
2 111203 Case Trans. LH 300-Series Only.......oveeuuun.. 1
111198 Case~Trans. LH U0O0-Series Only.....veueuwenennnnn 1
3 908043 Bolt 3/8-16 x 3 1/2. ..ttt siennnsennnn 1
Y 908038 Bolt 3/8-16 X 2.ttt innnnnnnnnnennes 5
5 915113 Eslok Nut 3/8-16............. ettt et e 6
6 9U43460 Allen Hd. Pipe Plug 1/8.. ...t irnnneenennn 1
7 943420 Sq. Hd. Pipe Plug 3/8.....ictiiinnienennnnennnn 1
8 111199 Ball Brg. HO0mm I.D. ...ttt eeeeeenenenennnns 2
9 1532 Needle Bearing 1 I.D. ...... . c s e s e . 2
10 1542 Needle Bearing 5/8 I.D. c e et e et s es s es e nan s 1
1 1528 Needle Bearing 1 I.D. 300 Series Only......... 2
9416 Needle Bearing 1 1/8 I.D. 400-Series Only..... 2
12 1529 Needle Bearing 3/4 I.D. ......... C et et et 1
13 100442 Seal-Input Shaft 5/8 I.D. .... c e e e e st e aan s 1
14 100863 Seal-Axle 1 I.D. 300-Series Only .......... e 2
100443 Seal-Axle 1 1/8 I.D. U40OO-Series Only......:... 2
15 3915 Locating Pin.. ... ittt eeneennnanns 2
16 1523 Needle Bearing 3/74 I.D. ..t seeennennnn. 1
17 1531 Needle Bearing 5/8 I.D. ...ttt eeneennnnnnnns 1
18 100441 Seal-Brake Shaft 3/U8 I.D. vt ittt reoennnneenns 1
19 7201 Input Shaft. ...ttt teeneeneeeneennneens 1
20 7418 Thrust Washer.........ccvcu... et et 1
21 7204 Gear....vcevveenn. et e s e e e e ettt 1
22 1518 Needle Bearing 5/8 I D et s et ettt ettt e y
23 5175 = o 1
24 7205 Sliding Gear. ...ttt it eeeeennennenennnneas 1
25 7206 Reduction Gear...... C e ettt e 1
26 7207 Needle Bearing 3/8 I.D. e et 2
27 7208 Shaft-Reduction Gear.....oieeeenneneneenneenn. 1
28 1243 e D O T T 1
29 5173 Gear 2nd and 3rd.......ueititeeeeeeennnnnenees 1
30 5174 Gear 1St and ReverSe.......eeeeeeeeeenneennnens 1
31 5615 Shift Rail-Front........0vveunnn st e 1
32 5616 Shift Rail-Rear..... et ettt et et e, 1
33 3503 Shift Fork....oi it ieieieeeeeeneennionnnens 2
34 933156 Spirol Pin 1/8 X 1. ittt ittt i 2
35 5614 Shift Pin. ...ttt ittt ittt ien e 1
36 7269 Cluster Gear With Bushings.........c.uueiuunen.. 1
37 1504 Bronze Bushing......ieiiieeeineeneneeeneneneens 2
38 3527 Reduction Gear. ... ... .ttt eteeennennnas 1
39 9840 Cluster Shaft. ..ottt iiteneeeneeeoneeennneenns 1
4o 937089 . Woodruff Key 3/16 x 3/4. ettt 1
A 4a2ou Gear-Reverse Idler.....ceereeeoesoneoennnneees 1
L2 3909 Pin~Reverse Idler




OLCTION 3 - 8-SPEED TRANSMISSION

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 3-2
MECHANICAL TRANSMISSION - 8-SPEED (CONTINUED)
b3 1516 Bushing-Reverse Idler...............u... ... .
Ly 1o6u47 Dipstick Assembly..........vivuuunnunnnn. . ..
s 106448 Nipple-Transmission Fill....................°
) 3912 Transmission Case Gasket.................. .. ..
u7 1239 Special Set Screw............ieninnn .t
g 915111 Nut 1/8-20...... . . i
bg 3577 Dust Cover................... ettt
50 9547 Thrust Washer............ . . e et e e
51 102974 Gear Assembly..................ocunn... 0000
52 101625 Gear 11 Tooth............0.u.... t e e e ettt
53 101626 Gear L4 Tooth.................... e et e,
54 108758 Gear Shift Knob......... . C et e ettt
55 3517 Detent Ball 1/4 Diameter................. .. ..°
56 106030 Detent Spring............ ... .. .. .. i
57 7213 Detent Bolt............ e e e e e et et
K 7214 Shift Shaft Hi-Low Range.................... "
99 7209 Shift Fork Hi-Low Range.......................
60 3517 Detent Ball 1/4 Diameter................... ...
61 106030 Detent Spring..............c.ovuuunn.. . 1000
62 110727 Shift Lever Hi-Low Range......................
63 933184 Spirol Pin 3/16 x 370
64 111197 Diff. End Cap 300-Series Only.ewnneinnnnnunu..
111196 Diff. End Cap U400-Series Only......ovv ...
65 908138 Bolt 3/8-16 x 3 1/4 (Grade 5) 300 Series Only.
911423 Bolt 3/8-16 x 3 1/2 (Grade 8) U400 Series Only.
66 107374 Special Washer-Case Hardened................ .
67 108881 Nut 3/8-16 High-Tensile.................... .
68 105063 Differential Ring Gear 43Tooth 300-Series Only
105061 Differential Ring Gear 43Tooth 400~-Series Only
70 101623 Differential Pinion Gear 11 Tooth - 300 Series
8 used on U00 Serijes
71 3908 Differential Axle Gear 300-Series Only........
101889 Differential Axle Gear 400-Series Only........
72 5961 Rear Axle 300-Series Only (1" dia.)...........
105875 Rear Axle U400-Series Only (1 1/8" dia.).......
7939 Special Snap Ring 300-Series Only.............
105876 Special Snap Ring 400-Series Only.............
T4 110725 Gear Shift Lever.............. ... ... .7
5 1001 Hi-Lo Range Shift Knob................. ...
76 A-1392 Repair Manual.....




SECTION 5 - FRONT AXLE AND STEERTNG

REFER TO SECTION 18 FOR ALIGNMENT

REFER TO SECTION 18
FOR ADJUSTMENTS

'*CHASSIS LUBRICANT #»2 Multi-Purpose Lithium Grease

Service Interval 25 Hrs.

"' Wheel Horse

Figure 5-1 Front Axle and Steering




SECTION 5 - FRONT AXLE AND STEERING

PART , )
ITEM NUMBER DESCRIPTION B-Speed
Figure 5.1
FRONT AXLE AND STEERING
1 5638 gront Axle.............. o
2 1030 Grease Fitting Straight...... ... ......7""" .
3 1481 Grease Fitting u4s Degree.......... B T
4 6216 Pin and Plate........... T
5 908015 Bolt 5/16-18 x 1/2... ... . .. 7" e e e e
6 920082 bockwasher S/16... .. (I llllll i
7 111042 Front Soindle RH..... LR
111043 Front Spindle LH ..................... .. ... .
8 5618 E-Ring.......... M T I I
10 102592 Tie Rod RH......... et ettt et e C e e et
102593 Tie Rod LH........... . Sttt et ittt e,
11 915002 Eslok Nut 3/8-24,...,.....°"" St ettt ettt e,
12 6472 Flanged Bearing............ R T
13 908032 Bolt 3/8-16 x /8. e ettt
14 915113 Eslok Nut 3/8—16........,................ .....
15 111354 Lower Steering Shaft........ ... ... ... ..
16 5210 Shim Washer 3/4 015, ..., e e e c et e et
17 1278 Shim Washer 3/4 x 2050, .. ., N .
18 932035 Cotter Pin 3/16 x 1 L
19 109733 Steering Support........ ceeens . Gt e e e ae e
20 908036 Bolt 3/8-16 x 1 1/2...... et o a e, .o e e e
21 915113 Eslok Nut 3/8-16........ R T T T
22 1481 Grease Fitting us Degree................. ..
23 6397 Bearing-Lower Steering Shaft....... Ce et e,
24 109189 Bearing-Upper Steering Shaft............. . " .
25 112162 Upper Steering Shaft................... .. ... .
26 1085 Collar............... SR
27 909848 © Eslok Set Screw V420 x /4. ...l
28 109163 Steering Collar................ C vt e ettt
29 7896 Bowed Washer....... Sttt ettt ittt e e
30 110743 Steering Wheel ................ et et e e e
N 933221 Spirol Pin /4 x 2......... ettt e,
32 109262 Special Washer..................... ...........
33 1278 Washer..... et et e ee. L L I I S
34 932026 Cotter Pin 5732 x v /L. D
35 102856 Steering Wheel Insert ... . ... " "l ' " tricecee
36 111646 Grip Ring........ I T T T
37 - 7956 fhrust Washer U18-c.... 0 [ [/ /7 7""""tecees
38 107051 Slip Washer (Coated). .., .. .. .. . . ' ‘"'
1278 Shim Washer (.050)

39

----------------------------




SECTION 6 - CLUTCH, BRAKE AND MOTTON CONTROL L TNKAGE

REFER TO SECTION 18 FOR BRAKE ADJUSTMENT

ok

Posltlon on Rod Controls
Angle of Pedal - Adjust

to Suit Operator

Figure 6-1 Clutch, Brake and Speed Control Linkage




P

SLCTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 6-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
1 106719 Brake Drum..........iiiiiiinntenmn e, 1
2 110234 Nylok Bolt 3/8-16 x 3/U4...... et e e e e 1
3 28414 Special Washer........ieiiitenmeeennunai. 1
y 9593 Brake Band.......... ..., 1
5 908002 Bolt 1/7UH=20 X 5/8. . ittt e, 2
6 920081 LLockwasher 1/4..... et e Gttt et s s e e 2
1 9598 Back-Up Plate..... it eneenneennnnnn, 1
8 110902 Pedal-Clutch.........c0ivvuu... et s e s en s 1
9 110901 Pedal-Brake............. et h et e 1
10 1085 Collar......... t e e e e et e e e et e e e e e 2
11 9098u8 Eslok Set Screw 1/74-20 x 1/b.,.,....... e e 2
12 7896 Bowed Washer................ Gt e e Ceeee 1
13 1278 Shim Washer 3/4 x .050....itteeeeeneencenenn. . X
14 103347 Clutch Rod. .t iiiiiiiieennnenenononnenenneen, 1
111503 Clutch Rod U17-=8 Only..i.eeeeeneneneenneennn.. 1
15 932008 Cotter Pin 3/32 x 3/U.. ..t inennnnn. ceeee 1
16 110507 Clutch Tdler Arm.......'iiiieeneenneennnnnnenn 1
17 933190 Spirol Pin 3716 x 1 1/U. i ii it eennnnnnnn ceee 1
18 105896 Clutch Rod Arm..... ... .t nennnnn. e
19 920248 Nylon Washer 3/8. ...ttt ennneeennnnenn. 3
20 932016 Cotter Pin 1/8 x 3/U. ..ttt iitteeenennnannnn. 2
21 3765 Shim Washer 1/2 X .030. ..ttt teeenneennnnnenn. X
22 101161 Trunnion-Clutch Rod....vuiverienneeennnnens . . 1
23 103543 Bell Crank-Brake Linkage....u.ueeeoeroerennennn 1
24 7879 Bushing. ... ...t enenann te e e 2
25 920011 Washer 1/2 SAE........ e e s s e s e e e . 1
26 106417 Rod=Bell Crank Pivobt....eveeeeeeeoneneennn .o 1
27 926694 S.T. Bolt 5/16=18 X 5/8. vttt ineencencneennns 1
28 105900 Brake Rod-Rear.........'oiieeneeeeeenneneennea, 1
29 105886 Brake Rod-Front.........oiitiieieeeneenennnnnn 1
30 920248 Nylon Washer............... et e e e 2
31 932016 Cotter Pin.... ...ttt et tiesinnnnenn 3
32 915663 E.eS. NUt 3/8-10.. .ttt ittt ittt tee e e, 1
3y 106451 Parking Brake Lever.......oeeeeeeeeeeeennnmnnnn, 1
35 6820 L€ o 1
36 102025 R o F o o 1
37 908037 Bolt 3/8-16 x 1 3/U. ..ttt et 1
38 920009 Washer 3/8 SAE. .. u ittt otesneeeennennn 1
39 102809 Special Nut.......... s r et e e C ettt e 1
4o 107677 Spring-Brake Return.............. e e et 1
41 103628 Spring-Parking Brake Return.......c.ovuu.... .o 1
y2 7451 Idler Pulley.......... cee e et et e e e 1
43 106193 Special Bolt 3/8-16 x 1 1/2...... e st e e 1
Ly 915113 ESIok NUbt 3/8-=16. ...t nntntneeneaeenenennn. 1
ug 108035 Spring-Clutch Return..........oueeeenenennnnn. 1
g 920225 Special Washer.........v0vuvnen. s e et e e e 1
50 933267 Spirol Pin 5/32 x 1 1/M ettt st eeneneennnenn. 1
51 920009 Washer 3/8 SAE............ et e e s et e e e e, 1




T e

SECTION 7 - HITCHES AND LIFT LINKAGE

=/ Wheel Horse

Figure 7-1 Hitches

Y — e,



SECTION 7 - HITCHES AND LIFT LINKAGE

PART
ITCM NUMBER DESCRIPTION 8-Speed
Figure 7-1
HITCHES
1 101711 Front Hitch Housing........ e e e e s es e es e 1
2 105859 Latch-Front Hitch.............. cerirederseanss 1
3 101750 Rod..... e e Gt e e e e e e e eeaa Cees e ceeo 1
4 101751 Rod-Front Hitch Lock......... Gt et et et e e e 1
5 105797 E-Ring...ceoveeuin... e e cesearseesenseaces 8
6 101707 Lock.v.eo.o... e e s e s s e e s s e s e e e s e s s s e e s s asensee 1
7 8616 S 0 ol 4 - 2
8 105316 Cap-Lock Rod...o..... veeana Gt e s et et raseesasnas 2
9 1644 Drawbar Hitch. . ..o etieeeesnnnseoonnnnes cees 1
10 105269 Shaft-Drawbar Hitch. ...t i inneoononsenonnens 1
11 979120 Spacer........ o e et e e e e et s et e e e e 2
12 5618 E-Ring....... e s e et e e e c e e e e t e s e e e 2
13 106634 Hitch Pin....... .. Cee e e et 1
"4 933505 Hairpin Cotter..... et e Gt e et et 1
15 102644 Mid Hitch Plate.. ... eininroneeenooennesceneas 2
16 102672 Rod~-Mid Hiteh Lock......... c e e s e c e e e e 1
17 102639 Latech-Mid Hitch............. .o e s e s et e e 1
18 101017 LocK e veeeeeeennonna e e e e e s s s e s s ae s s e e s s an . 1
19 308034 Bolt 3/8-16 x 1. .. it ittt it it teensoenananeeas 3
20 915113 Eslok NUt 3/8-~16. ..t iiiiieeeenoeesnoncnasconas 5
21 908035 Bolt 3/8-16 x 1 1/4............. e et e e e 2




SECTION 7

- HITCHES

AND LIFI LINKAGE

pommmeemean,
’ .~
-

g
e,

Trunnion Positlon for
All Attachments

Extra Lift Helght,

Snow Blade Only/

nearl|nchITlHor\\\
Lift Cable

Sn.

Mower Lift
Mid-Mount Cultlvator

S

\J Compound, Texaco “L°

e

# Use to Hold Sncewthrower/Blade

Above Ground, or to

; Limit Titling Deplh\\\\\\ ,///«\\\
”\\f . \\\jcﬁ

Coat Shaft with Anti-Rust

nowthrower Light Code 1978, or

or

Equivalent
Generator

=

' WheelHors

33
56 (F///
J/ [
@9 LENGTH ADJUSTMENT

i
20 Sot to Have Mowaer Bumpers
Hit Footrests at Full LIift ‘

0727

>

L

Figure 7-2

Lift Linkage




SECTION 7 - HITCHES AND LIFT LINKAGE

PART
ITEM NUMBER DESCRIPTION 8-~Speed
Figure 7-2
MANUAL LIFT LINKAGE

1 108563 Lift Lever (Includes Items 46, h7, UB8)........
2 106257 Latch Rod..... c et et e e g de e
3 8130 Spring Retainer........oieeiiitieneenennsannnss
i 3624 Spring....... e e eeaas . e et
5 933148 Spirol Pin 1/8 L1727
6 6542 Grip-Lift Lever......c.oui ittt iecnacnoosconnnn
7 105316 ROA CaAPeceetetneeeeesonsoecssssnsasasssnssoenss
8 bouy Plug Button.......i.ieiieesieerenscaoncssssnnsnss
14 933507 Hairpin Cotter....uveeeeeeeeenoeeensoanansnsenes
15 920017 Washer 1 in. SAE. .. ¢c ittt oseeassoocsosonsnsesns
16 106269 BUSHINEZ .+ oottt ittt ieeeeeeoenasonoseessanenns
17 106414 RetainNer cuoeeeee e eeeeeeeaoansssssssanssssosanss
18 1121 Key 1/ Sq. x 1 3/16.. ..ttt erccasonnsnns
19 106218 BelleranK....oeeeeoeeeeonosossassaosss s e e e
20 6739 T rUNNLON e ¢ vt e ettt e v neeeeasossscassssssasonssas
21 932008 Cotter Pin 3732 x 3/4...... e s e s e ce et
22 106522 Lift Chain..ciiieeeseecsasecncscs s e e s et e n e
24 308019 Bolt 5/716-18 x 1.....cc0een e e s o s s e s e eneanes s
25 920008 Washer 5/16...ccccieceeees cee e s e e c e e e e
26 915112 Eslok NUt 5/16=18..0 ¢ttt ecenecsascssosanassas
27 102373 Lift Bar.....eeeeeeoeeenss e e e s s e s e s ae s e
28 6229 Bearing.eeeeeeeeeossessssocoscoscnosnonnsocoosaos
29 5701 E-Ring...ceeeeeveineaneans e et e tas e a e e
30 105845 Tube-Rear Lift Cable..... Gt e e e s eeee s
31 108903 Clamp=-Tube.....c.viveeencenen cee s e vt assasesenene
33 908034 Eslok Bolt 3/8-16 x 1...cieeuen---.n e e et e
34 110653 Rod-Height Control i cereoenn
35 932016 Cotter Pin 1/8 x 3/74  Leceesnen
36 920040 Washer 7716 US e et e
37 106345 Height Control Castire ......
38 908019 Bolt 5/16=-18 x 1 ieeces e
39 106258 Sleeve  aeieees e s e et e e
40 5280 Knob-Height Control  «cecceveecnes.
41 106411 Latch Bracket ... .ooieereeeeeenossososscnscnnonas
y2 9266G4 S.T. Bolt 5/16-18 x 5/8...ccccececcnccccsn .o
43 920008 Washer 5716 SAE  ieieeieieaene
uy 915112 Eslok Nut 5/16-18 e eseeenn
us 926696 S.T. Bolt 5/16-18 x T/8. .. iureeronarcas-nocoes
46 108565 Shaft .
b7 933268 SPIrol Pin...eiei it ierotoecnsenssnnonansns
4R 933230 ROLYl Pin...ieeeeeeeeeeeeaasossansonssssenasscosaens
53 111154 Lock Wire.. .o oeeeoeeecoancene e e e s s s e s e
54 933505 Hairpin Cotter............ et eee et
55 920011 Washer 1/2 SAE. ... .o e e oo e e e s et s
56 915663 E.S. Nut 3/8-16

-------------------------------




O

- OHELT METAL AND COVERS

SECTION 8

Figure 8-1 Sheet Metal and Covers



SECTION 8 - SHEET METAL AND COVERS

PART
ITEM NUMBER DESCRIPTION 8-Speed]
Fligure 8-1
SHEET METAL AND COVERS
1 112358 Hood . .o i e 1
2 106825 Hood Latch (includes 109236 Handle Ass'y &
109237 Latch Keeper ). .w e e oo e oo oe e e eeenennn. 2
3 923785 Pop Rivet 1/8 X 29U, i it reeenneennunonennn y
i V11372 Console || . . . . ... 1
5 926694 Washer Hd. S.T. Bolt 5/16-=18 X 5/8..¢cvuuununn.. 3
6 105797 E-Ring.....vveeun... St e et s e st e e e e 2
7 101710 Pivot Rod.....iiiiiieeeneenn Ve s e o s et e s e 1
8 101850 Hood Stop Rod....vuvviinennn ceeesena s v s e 1
9 932000 Cotter Pin 1/16 x 1/2.......... ........ t e s ae s 2
10 109145 Bracket RH...........0.ee.. e h e e e e e c et e s e 1
1 109146 Bracket LH...o.uiiieeeieieeeeenesenneeosennnnens 1
12 900015 Carriage Bolt 1/4-20 x 3/8. e eeeeeu.. e e e q
13 920007 Washer 1/78 SAE. ...ttt itneereeenocnsenenennnns y
14 915111 Eslok Nut 1/4-20........ e ettt it e et y
16 923784 Pop Rivel 1/78 X .232. ¢ ciieneeeeceneseenneenses 2
17 111182 Throttle Stop Single Cyl. Tractors Only ...... 1
21 111232 PTO Stop.. . cr e e e et aens cheseeanen cr e oo 1
22 111757 Console Edging ..... et et et et e e 1
23 111392 J-Clip....... Pt s e e s e et s e e e s s e es s e en e 1

VR R T

P




SECTION 8 - SHEET METAL AND COVERS

Sheet Metal and Covers

Figure 8-2



SECTION 8 - SHEET METAL AND COVERS

PART
WM NUMBER DESCRIPTION 8-Speed
Figure 8-2
SHEET METAL AND COVERS

I 109765 Hoodstand .. ittt oenennonesonensenneannnssosss 1
3 106261 Belt Brackel (.. iieieeieeeeeeeeeaeessonsnanasess 1
4 926694 S.T. Bolt 5/16-18 x 5/8 ..ttt intnnieneeneannn 1
5 110094 Battery Support Bracket ......... ..., 1
5 900035 Carriage Bolt 5/16-18 x 1/2 ... ... nnn 4
7 915112 Eslok Nut 5/16-18 ... .. ittt eeiineeesonoennnnnns 4
9 106342 Tront Plate ..... ..t ennanansoennseesconssasss 1
0 926694 S.T. Bolt 5/16-18 x S5/8 .. ittt eennienanoens 1§
1 106454 Edge Trime ... iieui e toeeneneeaasasesonsoeonsas 1
2 926694 S.T. Bolt 5/16-18 x 5/8 .. it eittennnoeanan 4
926696 S.T. Bolt 5/16-18 x 7/8 ..ttt iennneennenns 2

3 109323 Side Cover LH .. ... ittt ittt it teeeeeess o 1
4 0108372 Screw 1/4-20 x 5/8 Black . ... vttt anennens 6
5 107069 Speed Nub .. it e et e et 6
6 106250 DUSE COVET vt ittt ettt toanse s e e s esensesaasosseneen 1
7 926694 S.T. Bolt 5/16-18 x 5/8 i it eeeennn 4
8 104248  GrOMMELE v i i v v vt e o v oo n oo noosesnssneonensosesonoens 1
9 111386 Shift Cover Plate .. ... ittt i i et e s eae e 1
0 110520 Hoodstand Plat@ «cceeoueeenoeetanoensssonsenan - 1
3 110142 Fdge trim ... .. it it i te it e 1
4 910837 Screw 1/4-=20 X 5/ 8 i ittt i e 1
5 106454 Edge Trim ...t ettt enenneneaseasonseenes 1

P 95. '
ooveha multo \ =




SECTION 8 - SHEET METAL AND COVERS

(%' Wheel Horse

Figure 8-3 Sheet Metal and Covers




SECTION 8 - SHEET METAL

AND COVERS

PART
1TEM NUMBER DESCRIPTION 8-Speed
Figure 8-3
SHEET METAL AND COVERS

1 LTO7975 Belt Guard ...ttt ittt it ettt et e e e e 1
2 910837 Screw 1/4-20 X 5/8 ittt et teeeesee e 2
3 900037 Carriage Bolt 5/16-18 x 3/4 ... eeennnn 1
4 926694 S.T. Bolt 5/16-18 X 5/8 it nneeneeenneenn 1
5 106352 Lower Belt Guard ..... e et e et et e et 1
6 106222 Foot Rest RH ....... e et s e ettt et e e 1
7 106223  Foot Rest LH .ttt ittt tsteseeeneseeeneneas 1
8 LTO7069  Speed NuUb ..ottt ittt ettt e ettt e ee et eeeea 2
9 900037 Carrage Bolt 5/16=18 X 5/8 .. uiiiiiinninnnnnnnnens 6
Il Y o T O =Y 4
13 106264 Footrest Pad . .......iiiiiieeeeeneeeeseneeeeennan 2
14 107951 Fender Bracket-Front .. ....i.iueeeeeeneeeeeenneenns 1
15 908017 Bolt S5/16~18 X 3/4 ittt eeeeennenneeeeenenns 2
16 920008 Washer 5/16 SAE . ...ttt ittt ieeeeeennneeeeennnnn 2
17 108823 Support Bracket-Belt Guard .........cuuuiiueuennn.. 1
18 108897 Fender Support Bracket .....iuiu'iieineeennnnenenns 1
22 T10960 Fender . ..iuiuieineeeeeoneeeeeseeeeeenneenennnnnns 1
23 926694 S.T. Bolt 5/16=18 X 5/8 4t reenneeeennneeennnn 4
24 920008 Washer 5/16 SAE ..... et e ettt ettt et 4
25 108547 Reflector ........ e e et e e et s s et a et 2
29 109193 Poprivet 3/16 x .57 Aluminium (Std. Production).. &
30 915662 Eslok Nut 5/16-18 ...ttt iienneennneneeenenenn 6
31 518211 BUMPET ittt titeennenoeeeennnnonn st s e et 2
32 I08457 Push NUt ...ttt ittt ittt eeeeeeenenennnennas 1
33 900214 Carriage Bolt 5/16-18 x 3/4 . ... ineennen. 2



SECTION 9 - ENGINES AND EXHAUST SYSTEM

Figure 9-1 Single Cylinder Engines




SECTION 9 - ENGINES AND EXHAUST SYSTEM
PART
ITEM NUMBER DESCRIPTION Qty
Figure 9-1
SINGLE CYLINDER ENGINES
1 86036 Diesel Engine Robin DY 41D e e e e e e e 1
2 108917 ~Knob Throttle Control ...................... ... 1
3 111856  Control Stop ...uvuuivuninuununsnnnnn i 1
4 109530 Palnut ... . . 1
5 910792 Screw ... 2
6 915740 Lock Nut ..o vu,upie 2
10 2485 Throttle Control B, MM 11 1T 1
11 111852 Plate Engine ...........uvuuuuunnnn.. e 1
15 911415 Bolt 3/8-16 x 2 1/2 ... 4
920039  Washer .........iiiiiiiii 8
17 908002  Bolt 1/4-20 X 5/8 ..o 8
18 108309  Mount. TI801alion w.uuuuuuunnnnnn 4
19 9L1511T Nut 1/4-20 ... 8
20 908037 Nylok Bolt 3/8-16 x 1 3/4 ... .. .. 4
21 920249  Washer ......i.iiiiiiiinninneme i 2
21 920039 Washer ..... ... 2
22 106503 Mount. Block Trear ...........ouuuumuuuunnonn.. 1
23 920083  Lock Washer ..............i'i'uuuiuumnnn oo 2
24 908035  Bolt 3/8-16 x 1 1/4 .ouiiiuiieeeueunun oo 2
25 106503  Mount. Block front .............. .00 . .. 1
26 908034  Bolt 3/8-16 X 1 .« es e 2
27 920083 Lock Washer ...t 2
29 7922 Cable Clip o uiivuiii ettt 1
41 910754 Screw .o 1
42 IL5732  NUL i i e e e 1
43 111854 Bracket Engine Stop .uuuuueuensnnn . 1
L )



OYSTEM

SLCTION 11 - ELECTRICAL

1175

Figure 11-1 Electrical System



_— A TN e e e e e = o -

o

SECTION 11 - ELECTRICAL SYTEM

PART
NUMBER DESCRIPTION 8-Speed
Figure 11-1
FLLECTRTCAL SYSTEM

111216 Ignition Switch (w/101884 & 920160).............. 1
920160 Internal Tooth Lockwasher 5/8 ..........c.0c0..... 1
101884 Special NUL . ...ttt it ittt ittt se s toonansasenees 1
111220 Tgnition Key - Set of 2 ... e iiiiiiiinennannnnnnn 1
1411158 Wiring Harness Assembly ........ ... .0itinmieenenns 1
105302 Connector Body - Ignition Switch - Part of 5 .... 1
103480 Clutch/Brake Interlock Switch w/Dirt Shield ..... 1
109117 Single Fuse Body - Part of 5 ....... ..
108895 One-Way Terminal - Part of 5 ....... ... ciionan.
109445 TFuse Body Clip - Part of 5 ...
109355 Fuse 15 Amp - ATO or ATC Single & Twin .......... 1
111642 Switch Insulator Barrier .........oceeeeeeceeecen. 2
110502 Dirt Shield .. ... it ittt ittt teneessesosnannse 1
111488 Switch SUpPOrt .. ittt it ittt et nenaosssaesoossacs 1
926671 S.T. Bolt 1/4-20 x 1/2 .t ii i it eieneennaeneos 1
111332 PTO Interlock Switbtch ... .ttt eeeeennosoess 2
110741 Voltmeter (w/109650) ... it ittt inenaseesonns 1
109650 Backclamp ~Voltmeter ........ccoiteeeceenaceonsens 1

5924 Nut 10-32 F .S . vttt ittt e ae i s et easaanena 2
111674 Solenoid ... ittt eeeetetoonesensoanesonseossesses 1
960152 Whizlock Bolt 1/4-20 X 5/8 i it ennenennnans 2
111069 Cable - Solenoid To Starter Single Cylinder ..... 1
111074 Cable - Battery (+) To Solenoid ...........0.u... 1
109553 Terminal Cover ... ..ttt oo eeeenonnanssoesasnss 1
111069 Cable - Battery (-) To Ground ........cccceceennn 1
908003 Bolt 1/4-20 x 3/4 ittt titneeoanaenocsanns 2
920007 Washer 1/4 SAE it i i i i ittt eaacesasnons 4
915111 Eslok Nut 1/4-=20 ... it i et eneneenenonnonooananos 6
105842 Battery Maintenance Free ......... . 0. 1
110298 Battery Tray ..o e it ie i eeeneesosonsesoasenoes 1
109547 Hook - Battery lHold Down .......c.0iiieeeensnn 2
112459 Battery Hold Down Rod .......ie i enennnn ‘1
109910 Ground Hood to Frame ... ...t viianeeneeinosos 1
920155 Tnternal Tooth Lockwasher 5/16 ........ et e e e e 1
102651 Female Terminal 1/4 - Part of 5 .. ieenenn- P
920081 Lockwasher 1/ ... ittt iieonenannoananesns 4
920262 Special Washer .. .. ...ttt ittt oena- 1
920081 Lockwasher 174 e e i o e e it te et i ann s nseeeos 2
915234 Jam Nut 1/4-20 .. ittt ie ittt isentteenosseennes 2

BB30  Clap v ittt et e et e tnoeeeesaasssosanensaneeansessns X
910478 Screw G40 x L L1/4 i e e e e 2
915732 E.S. Nut S N O 2
519337 Cable Clip .. it ei i eenseeosaoacenncnnasonoes 1
111498 Connector — Part of 5 . ... ittt it eeeenneensn 2
518077 Terminal - Part of 5 ..ttt eieneeeranenvneees- 2
105306 Terminal — Part of O ...ttt it iiieeeeeesoneons 1
920122 Txternal Tooth Lockwasher .........c.ceieeinaenens 1
100571 CAabh e T ie vt i it it i e et e it e o ass e saasoeossessssesoeons X




SYSTEM

- ELECTRICAL

SECTION 11

$167

Electrical System

11-3

Figure




SECTION 11 - FELECTRICAL SYSTEM
PART
TEM NUMBER DESCRIPTION B-speed
Figure 11-3
ELECTRICAL SYTEM

3 102138 Light Switch ...ttt ittt neteaneneanneas 1
17 100459 Clamp | . ... ...ttt ittt ittt e e 2
i3 109494 RH Bezel Headlight . ... ...ttt itnnneenennnnes 1
t8 109495 LH Bezel Headlight ...... .00ttt ieernrancaennnn 1
20 8519 Clip-Large .....i.iuii ittt ineeetenoneannnsaesones X
21 100571 Cable Tie ...uuiiieuiteeteeoeseessaaansoecnaneenss X
22 915112 Nut 5/16-18 ... ittt eneenennooeoesonsssncnneas 1
23 920155 Lockwasher 5/16 ... .. .. iiiiiieeeeenenesncannnnans 1
4 110930 Headlight Ground Wire .......c.0citiiienneeneeeens 1
25 102881 Headlight ............ ettt ettt e e e, 2
26 920008 Washer 5/16 SAL ...t ittt eeeeennenennneenns 1
30 102950 LoCKEINg v it in oot e eeeeeeeneeeneenneoneennns 1
31 B786 NUL ittt ittt eeeeeenneneanneeeeeanneeeennaeenas 1
32 920259 Special Washer ...... e st e e et a e e a e 1
73 926671 Bolt Hex 1/4-20 x 1/2 ST ittt ieeneeenenennn 2
34 BB30 Clip tivtenoeeeeeoenonseesesooseasoooscenssssceanas 1
36 518105 Terminal ...ttt iteeeeeeeenenasenoasennanasnns 1
37 518104 Terminal ... ..t itiieneneeeeeeeeeeoneesneennnaeeas 1




SURENUEPRPIIE L S

SECTION 13 - WHEELS AND TIRFS

¥ LUBRICANT #2 Multi-Purpose Lithium Grease

Tire Presesure - 12 P8I
(With Loader - 26-30 P8I)

Service Interval 26 Hres.

Coat Axles WIith Anti-Rust
Compound, Texaco “L" Light
Code 1976 or Equivalent

for 0-.015 In. End Play

Figure 13-1

Wheels and Tires




SECTION 13 - WHEELS AND TIRES

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 13-1
WHEELS AND TIRES
1 109500 Grease Fitting ..............ouuiininnn o . 2
2 111038 Front Wheel (Icludes Item 1,10,11) .0 in ... 2
3 9792 Frt Tire 16x6.50-8 Turf Trd ..........ouooon. ... 2
4 105293 Tube -~ Service Only ., 2
7 5434 Rear Tire 23x8.50-12 Turf Tread .................. 2
8 7607 Rear Tire 23 x 8.50-12 - Cleat (Optional) ........ 2
9 110680 Rear Wheel 12x8.5 ................. .. ... . 77" 2
10 0108 Valve Stem .............. ... .. .. .. .. ... olTine 4
11 107124 Ball Bearing ................ouounonoo it 4
oo 7007 Rear Tube .................... . ... ... . .. ..o 2
100291 Tube Cleat Tires ..............uouuoonooo 0000 2
13 111039 Hubcap .....oiuuiuiuununni 2
14 932026 Cotter Pin 5/32x1 1/4 ... e 2
15 111952 Special Hub Cap Washer ..................... ..~ 2
16 1278 Shim Washer 050 .............. 0 0uuuno. . 0000 X
17 5210 Shim Washer .015 .....uuiininuunnnnnnnnnn X
18 105763 Hub Rear Whl 1 1/8" T.D. .............. ... ...~ 2
19 915236 Jam Nut 3/8-16 .........uiiinuineann 4
20 909554 Set Screw 3/8-16x1 .........coouuuiiin 4
21 937108 Woodruff Key 1/4x1 3/8 ........0uuuunnn 2
22 1004 Lug Bolt ... 10
23 110676 Rear Wheel & Tire ASsSy e 2
24 110934 RH Cleat Wheel & Tire Assy (Optional) ............ 1
110933 LH Cleat Wheel & Tire Assy (Optional) ..... e 1
25 111037 Front Wheel & Tire Assy (Optional) ............... 2
26 112123 Chrome Hub Cap 8" Front w/Clips 111938 (Optional)
27 112124 Chrome Hub Cap 12" Rear w/Clips 111938 (Optional)
28 106826 Thrust Washer ................ ... . e e e

RPN N T




SECTION 14 - DRIVE BELT. PULLEYS AND PTO CLUTCH

REFER TO SECTION 18 FONR BELT ROUTING & ADJUSTMENTS

%/ .
" /ﬁ / Sot Pulley 1/16 In. Away From Engine Face
H13

W WHEEL HORSE ,

awn & garden tractors

Figure 14-1 Drive Belt and Pulleys




Yo

SR RO T

ITEM

PART
NUMBER

SECTION 14 - DRIVE BELT, PULLEY AND PTO CLUTCH

DESCRIPTTION

B8-Speed

Figure 14-1
DRIVE BELT AND PULLEYS

7466
909862
105453
937221
909540
108502
106165
110667
908047
920084
920010
111264

-112841

107546

Engine Drive Pulley
Set Screw 5/16-18 x 5/16
Key 1/4 x 1/4 x 3/4
Hi-Pro Key 5/32 x 5/8
‘'Set Screw 5/16-18 x 1/2 Nylok

Drive Belt .....

Transmission Drive Pulley

Belt Guide-top

Lockwasher 7/16
Washer 6/17 SAE

Belt Cuide - Bottom

..............................

.........................

..............................

----------------------------

--------------------

..................................

...................................

Bolt 7/16-14 x 1 1/4

----------------------------------

oooooooooooooooooooooooooooooooooo

..............................




REFER TO SECTION 18 FOR ADJUSTMENTS

\
&

\ 31 DRIVE BELTS , 7
Inner Groove - Mower, Tiller @ f

Outer Groove - Snowthrowaer,
Lawn Vac (Impeller),
Generator, Loader

Figure 14-2 PTO Clutch and Control

o e T D e

L ey — -




-~

\i({

)

SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH
PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 14-2
PTO CLUTCH AND CONTROL
1 F11234 PTO Clutch Lever .o e et e e e,
2 JO038 I dD ittt it e e e e
3 106649 Grip Ring ...ttt e e e e e e,
4 3765 Shim Washer ... ... ..ttt e
5 5666 Nyliner Bushing ........ ...t e,
6 .5983 Bushing ..., ... e Ve
7 932016 Cotter Pin 1/8 X 3/4 v st
11 111052 PTO Clutch Rod ...... I T T
12 932016 Cotter Pin 1/8 X 3/4 it e
13 L0312 S Praimg vttt ittt ettt et e e e
14 110656 Trunnion ...ttt ettt e et e e e e e e e
16 908034 Bolt 3/8-16 X 1 . .iiiitiittteeee e,
17 110669 PTO Plate ...itiiiiin ettt ene e et e
18 JOABS50 SPaACeT vttt it ittt it e e e e e e e e
19 915113 Eslok Nut 3/8-10 ..ttt
20 933505 Hairpin Cotter . iiuiiuenennennseeenseneeneenennnn,
21 915234 Jam Nut 1/4-20 ...ttt tie ettt e
22 920007 Washer 1/4 SAE ...ttt et
23 110665 PTO Brake Assembly (103315 PAD + 109474 Plate
24 900015 Carriage Bolt 1/4-20 x 3/4 . ...
25 106778 FEngine Brackebt . ... ...,
.28 F11314 Locking Pin oottt ittt e e e e e
29 110664 Clevis - 1 1/4" Vertical Measurement .............
30 933274 Spirol Pin 5/32 x 1 3/8 it e e
31 F1I1853 PTO Housing Rod ... ... e e e e e e e i,
32 9335060 Hairpin Cobber ...t teenne e eseeseeeeeeeenann
33 102872 Stub Shaft ... ...ttt ittt et e e e e e,
34 936125 Snap Ring 3/4 External . ... uteeeee e eenennnnn
35 936032 Snap Ring 1 3/4 Internal ... iiinseneeeeennnnn.
36 51904109842 Ball Bearing ....... e
37 103478 Pulley Houding ... ii i innen et eeee e
38 106769 Needle Bearing ........'vieeeneennnnnnn. e e e e e
39 6003 Seal .t e e
40 6058 Bearing Race . ...ttt e e e e,
41 908002 Nylok Bolt 1/4-20 x 5/8 ......... P e e a e e e e e e
42 6659 Retainer ... i e e e e e
43 111238 Clutch Plate & Facing . ..uvv e e
45 TO6695 Push-0on Ring ...ttt ittt e e e e,
47 920081 Lock Washer 1/4 ...t e e e e e




SECTION 15 - SEAT AND DECALS

1563

SR

M e e e et L e e T [ T T
T T e T

Figure 15-1 Seat




SECTION 15 - SEAT AND DECALS

PART
ITEM NUMBER DESCRIPTION 8-Speed
Figure 15-2
DECALS
1 111860 Decal-lHood RH ... ittt ittt ie s osensessons X
2 111867 Decal-Hood LU ... ..ttt tteeeneeeoeasossssnsssos X
4 111510 Decal-Parking Brake ..... .. ientiennoenooncesonns 1
5 111511 Decal-PTO CLUBLCR v vt ittt eeneeseneeeeneeeeesnennnns 1
9 110629 Decal-Rear Fender .... ..ot ieeenenneneeneesnenan i
11 110626 Decal-Hood Front ... ...ttt eenennannseeeeons 1
13 Loose Parts Package .......c.iiieaanenns e e '
14 111501 Decal-Switch Platce . ... . e ee e oenaeeeennnaeessn 1
15 111865 Decal-Lower Dash Throttle ....cceeeneeieneeeneesons 1
16 111194 Decal-Rear Hood . ... .. ittt ien s eeesennnonnsssss 1
17 111543 Decal-Hi-Low Shift ... ..t it iueenennnenennossenas 1
18 110718 Decal-8-Speed ...uv.ueenetnsoeneonenenanoasssesennsess 2
20 106722 Decal-Tach—-a-mMabticC v eeeeteeeeeonnooseenanneesos 1
21 112168 Decal-dlift . .u it ittt it eeneeaensennessoesessssas 1
22 110831 Vinyl Tractor Cover (Optional) .......... e e X
24 111926 Decal-Flectrical System . ....ueeeeeeeenenneasenennn 1
25 104955 Decal-Unidrive ... it et eeeeeseesasoesonaenenss 1
29 112678 Decal-Danger ... u oot ittt anenneenoneeennsenns 1
30 112679 Decal-Danger . ... ...t inenoneessaacnsnonesnsassess 1
31 112403 VIN Tag Overlay . ...ttt ettt onanensens 1
’f-



SECTION 15 - SFAT AND DECALS

00 NDY OFEARIL WiHIN
BalTAY QrSCONNECHIO
QANAC( 10 1ERCINICAY
ST Wil RISyt

24

w0 Wheel Horse U

A

’ ) e *, g i i LA AR : : H . e P D Iy
' - - — Tt L gt R i T . — e [ [ o
e e = — — e = e L : -

.

13

OWNERS
PACKAGE

E—*—w—'~ﬂ e ph

] 3
/

a; et
milm" ’

18

B-SrEsm

Wheel Horse

1564

Figure 15-2 Decals




W |

SECTION 15 - SEAT AND DECALS

PART
ITEM NUMBER DESCRIPTTON 8-Spec
Figure 15-2
DECALS
1 LILBO6  Decal-Hood RIN .ot muau e
2 TT1867 Decal-Hood LI ... ... ... . . .. ... ..
4 111510 Decal-Parking Brake ..... e e e et et e it e e,
5 111511 Decal~PTO Clutch ..........oeouuunmununonon 20000
9 110629 Decal-Rear Fender ..........................27""°
11 110626 Decal-Hood Front ..................... ...
13 Loose Parts Package ...........ouuuuuun. . 00T
14 111501 Decal-Switch Plate ................ ... ..~ e e e e
15 111865 Decal-Lower Dash Throttle ... ... ...
16 111194 Decal-Rear Hood ................ e e e e et e e e e e,
17 111543 Decal-Hi-Low Shift ..................... . ... -
18 110718 Decal-8-Speed ...........ouuuuunennnnn i v
20 106722 Decal-Tach-a-matic ..........coouuunonno 12000 :
21 112168 Decal-1ift ..............00.... e e et et e e e 3.
22 110831 Vinyl Tractor Cover (Optional) ...... e e e e )
4 111926 Decal-Llectrical SYSLemM it e e e e e e I
25 104955 Decal-Unidrive ...........cuuvunmuunnnonn 00 1
29 112678 Decal-Danger ..............couuuunonmnno im0 I
30 112679 Decal-Danger ...............uuuuu.... et e L
31 112403 VIN Tag Overlay .........iuuuunnunnnnnn om0 1




